For Serial Nos.
440,000 & Higher

®

LIQUID-COOLED MODELS

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependabliity and years of trouble-fres operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information
requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Modet MNo. and Spec. No. (Cods)
{Included in Literature Pack}

or Fill in Below
Engine Serial No. (E/No)

Model No.

Date Purchased

Serial No.

Part No. 103-5506 Rev. D



johnssj
Rectangle

johnssj
Rectangle



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteedi!

How the Program Works

1. If dealer does not have part in stock for a "down” unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS
Distributor bills dealer for part and freight charges where
applicable. .

3. - If distributor does not have the part(s) in stock to satisfy
- Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., cenfral time, with an Exmark Parts Plus® order of six (6)
line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS. Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
fo the program.

8. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

~ B. If the part does not arive overnight due to:
1. The dealer not submiiting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus®
order to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due fo the shipper (LUPS), the shipper pays for the freight and
Exmark pays for the part.

The following restrictions apply -~ The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an cvernight shipment on Friday fo be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six {6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxies, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous materfal and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for fransaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.



johnssj
Rectangle


johnssj
Rectangle



AL\ WARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
DeCal GrOUP ..ottt ee e e 21-22
Electrical Diagrams ......coccceeeccvivieii e 24
Electrical Groups........ccevevivecec et 23
Electrical Logic Schematics.........vouvvoveieeeiierceeecec e 25
Engine Deck Group.....ccccccvveer e e 14-18
Front Frame Group ...c.eecceececeeer e 7-8
FUBH GroUP ..t 11
Hydraulics Group ........covveceiciiincccccicceccneneeen: 19-20
Main Frame Group ......ccccccvevveveiciiieeee e 9-10
Motion Control Group......cveeeeeee e e 13
Park Brake Group ....cieieee st 12
S B =T o ] o 11 ] o TSR 3-4

72" DECK GFOUP..iieiiivieirieritieiee e ceeeee e e e e s eeeeaeeneeeeneesseeenan 5-6


johnssj
Rectangle


johnssj
Rectangle



60" DECK GROUP

ltem | Part No. Description Qty. ltemi | Part No. Description Qty.
1 | 103-3184 Asm, Deck (103-3028-01) W/Decals ...... 1 35 ] 32128-37 Nut, 7116-14 Whizlogk . .ccviecrvennrirerrensers 168
2 | 321746 Nut, Hex 3/4-16 Heavy..oecveccrrcieene 40 | 1-603805 idier Puliey 5.06 0.D. V .o, 1
3 | 3256-24 Washer, 3/8 SAE .............. 41 | 1-833127 Belt, Blade Drive 60" Deck.... el
4 | 1-513208 Washer, Spring Disk ............. 42 | 1-833447 ChaiN...evvcrercenenrrirresacrssreornn, )
5 | 1-303334 Washer, 5/16 Spring Disk...... 43 | 103-18098 Screw, 7/16-14x 1 5/8 Sp..... ...8
6 | 32128-20 Nut, 5/16-18 Whizlock........... 44W | 103-3505 Seal, Double, Lip coeeicvnniennnen -1
7 | 1-602913-01  Bafile Widmt, Discharge.... 45 | 3217-11 Nut, 5/8-11T HEXuveoreereerssenrsensrrnernssnsansns 2
8 | 3z22.2 Screw, 5M8-18 X 5/8 .....ccovorerrevreerenenenne 46 | 103-2802 Washer, Spring DisK . .ovvevrrvervierrsrrrerreens 3
9% | 1-603299 Rolier, Antiscalp . cecsenens 5] 47% | 103-3200 Cutter Housing Complete ... roecee 3
10 | 3290-357 Nut, 3/8-16 WhizlocK c.eevivrevseeseecercvneierns 8 48 | 323-6 Screw. 38-18 X 1.iccnnninsnnioninannineiee 4
11 | 1-373034 Washer, PIvob......cooceeneicrenececrernanens 8 49 | 103-1072-01 Strut Widmt, DecK .o ecreee s 2
12 | 1-603602 Bushing, ROUET. ..ccvvvvvrerceerrmererearasnrenns g, 50 | 103-2724 Sheave, Blade Drive ....occeevvceeeee e 3
13 | 98-5975 Washer, 3/8 Spring Disk...c.cocccevrcrninnnn 13 51 [ 1-633029 Spherical Rod End........ccoviimiinnicnnennns 2
14@ | 98-5061 Screw, 3/8-16x4 Gr8..ceeeieeerreens 6 52 § 327-11 Screw, S/8-11 X S.vnevrrinminierssssinennsenn 2
N | 98-5961 Screw, 3/8-16 x4 Gr8..vceviccecnnns 7 53 | 3253-8 Lockwasher,5/8 Reg.Spring.....coveuene.e. 2
15 | 103-5830-01  Chute, Discharge 80" ....cvcvvrirerercnnenins 1 54 | 30219 Zerk, 1/4-28 Straight ... ceveevecisennns 4
16 | 322-5 Screw, 5M16-18 X T eeeeiereievrreee e 4 55 | 1-632189-01  Pin Widmt, Deck Strut.......c.covvivevncrirnree 2
17 | 3296-29 Nut, 5/16-18 NYIOG c.eceereeccrereraae e 4 56 | 3215-6 Nut, 5/8-18 HEX.iovesicrneneenncinnrisseeeeninnes 3
18 | 1-633084-01 Shield, Belt 607......coivrreerrveerrivereerernsinnens 2 57% | 103-2785 SPINAIE ..o crecsvirrcrs st 3
19 | 1-323385 Knob, Belt Shield ....c.ocveeciicriereceeiceiian 6 584 | 103-3046 Sheave, Jackshaft Double .......ccoveeeerens 1
20 | 1-322110 Belt Guide WIdrit .......ccoveevvee i cvercrcrneanns 1 59 | 103-2882 Key, T X 3MB X3 vt ce 3
21 | 103-0862 Screw, 5/8-18 X234 Gr B ..corvvecinrrinnns 3 604 | 1-643393 Jackshaft ....ocieeiiiscenierrss e 1
22 | 32311 Screw, 3/8-T6X 2 M4 ...ooeemeeeereeeeeenes 2 614 | 103-1330 Guard, Bearing TOP v.ovvverrereerrrenesreresnars 3
23 | 1-303537 Stud, Belt Shield ..o 2 624 | 103-2547 Housing W/Bearngs «...cceveeeevecmeeenieceencs 3
24 | 3256-3 Washer 516 Sid Flat ...cocermeercirecnns 6 63 | 103-0865 Washer, Spring Disk 5/8 ........cccvevvevrenn. 3
25 | 1-323417 Washer, Rubber.. ..o 2 64 | 103-2535 Spacer, Guard Boom ... 4
26 | 103-3330 Spring, EXtenSion ... vcecnevnnnsnennenns 1 65 | 103-2530 Blade, Notched .......cveereercvceceereeeeeeenes 3
27 | 3226 Screw, H16-18X 1 14 vrivnrrrccreinas 1 103-2510 Blade, Low Lift......cceieeee e ceceeessrensnnnaa, 3
28@| 1034681 Bearing, PIVOL. ..o 2 + | 103-0301 Blade, MUIChING ..corverrvermrieerinsnenenienn. 3
20 | 103-5693 Kit, ldler Amm (103-6528-01) 103-1580 Biade, Solid o 3
WIBEAMNYS . cveererrerenmme e esmrre e nsenssnsrenns 1 &8 | 103-1081 ASHI, St LONG cevvesrreeeerensereisssinsessonens 2
30@ | 1-603044 Bushing, ldler Pivot ..o ceee v e 1 67 | 103-3249 Jackshaft ASSY..cummeiiiinnnin 1
31 | 302-40 Zerk, 1/4-20 90° .ovvrevrervreeerrnsrersercresresas 1 GB+ | 103-2544 Asm, Jackshaft Housing W/Brgs............. 1
32@ | 3256-4 Washer, 3/8 Std Flat .....cccoveneneiicnainancs 3 604 | 103-3258 ~ Complete Deck ASSY.......ccrvecevermriaerenree 1
W | 3256-4 Washer, 3/8 Std Flat .....oocvee e, 2 70M | 103-2916 GUATd, TOP rrveivircenrsrmmrareresansssiisssssssiinsen 1
33 | 3296-39 MNut, 3/8-16 Nylog........... .19 71| 103-5677 Spacer......ce.... . .1
34® ] 32313 Screw, 3/8-16 x 2 3/4 ........ v ¥ 72M | 103-3508 Seal, Single Lip... |
35 | 1-633109 Idler Pulley 6.00 Dia Fiat...... 2 73M) 32120-10 Ring, Retaining...... -l
36 | 3234-11 Bolt, 3/8-16 x 1 Whizlock...... wel 74H | 103-3504 Bearing, Spherical .......ccecoiuvervrnrrvsnensens 2
37 | 1-633456 Bushing, Idler................ 2 758 | 106-7159 G-I casiereanrreeresinirensessmessrisirmsareassesssres 2
38 { 323-8 Screw, J8-16 X 1 12 viiiirrercriiennias 18

Exmark red touch up spray paint - P/N 1-850337.
+ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604.
J%  Kit 103-3168 includes antiscalp roller, bushing, & mounting hardware,
+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) {or a food-grade antisieze) between the jackshaft and
bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.

XEHOXp

-3-

Complete deck assembly excludes items #39, #42, #43, and #66 and includes mule drive belt from page 14.
Complete cutter housing assembly also includes items #63 & #21.
This component is required for units with 464,999 and lower.

This component is required for units with 465,000 and higher.
103-5693 kit includes components shown for S/N 465,000 and higher and services all serlal numbers,



johnssj
Rectangle


johnssj
Rectangle



69

SM 464,999
& lower

Install open end
of seal outward

60" DECK GROUP

47—

W SN 465,000

Torque to
/ ?’—?462 140445 bibs
= 50
>
©—f
i

E Torque to

24 115420 fbs

5g  Small sheave mustbe
positioned above large

%
56~ Torque to

75-80 fidbs


johnssj
Rectangle


johnssj
Rectangle



72" DECK GROUP

ltem | Part No. Description Qty. ttem| Part No. Description Qty.
1 | 1-643052 Belt, Blade Drive 727 .....cciemvcrinicnannne 1 39 | 1-303537 Stud, Belt Shigld ...covee e secane 2
2 | 1-323385 Knob, Belt Shigld .......coecnvviernnns .8 40 | 103-15%1 Asm, Deck (103-3032-01) W/Decals...... 1
3 | 1-643076-01 Shield, Belt 72" RH (Shown) .ol 1 41 | 3217-46 Nut, HH 3/4~16 Heavy......ccevecieeniernnnns 3
1-643075-01 Shield, Belt 72" LH ..ot 1 42 | 103-0865 Washer, Spring Disk 5/8 ......cccccvvvvvennne 3
4 | 3234-11 Bolt, 3/8-16 x 1 WhizloCK.....cceereaerannnes 1 43 | 103-2982 Key, 14x3MEX3M4 .covrerimirerecrvsrinnannes 3
5 | 3256-24 Washer, 3/8 SAE ..o vvvervr e 3 44% 1 103-3046 Sheave, Double .....c.coveeceeeeeeeee e 1
6 | 1633100 idler Pulley 6.00 Dia Flat ..o cnuenrnnns 2 454 | 1-643393 Jackshaft .......cccoeervicrrer et 1
7 | 103-3330 Spring, Extension.....c...c.coevcrnccnneeneenes 1 46 | 103-2535 Spacer, Guard BoHom ....ccovemerennnaninins 4
8 | 3290-357 Nut, 3/8-16 WhizlocK c.covicceniiciniccinnen, 8 474 | 103-1330 Guard, Bearing TOp cocvvvverrvenenivmverirenns 3
9 | 1-633456 Bushing, ldler .. cee v ceveerrees 2 484 | 103-2547 Housing W/Bearings ......voreeevermeeercreeas 3
10@ | 32564 Washer, 3/8 Std Flat .....occrvvvirnvarvernnes 3 49 | 103-2531 Blade, Notched ....ccoeircoecencinnoiiieaan 3
N | 3256-4 Washer, 3/8 Std Flat ... 2 + | 103-2521 Blade, MUIChING ...c.ovevererercsnesseennsessannans 3
11 | 1-373034 Washer, PIVOL ..o 8 103-2511 Blade, Low Lift......cccorenenieeinceeireenene 3
12 | 3296-39 Nut, 3/8-18 NYIOC ..veervivenariiscnrarniensanes 19 103-1581 Blade, Solid ..cco.ovvevrremiinressienissirsseenne 3
13@ | 103-4681 Bearing, PIVOL...cccoveer et 2 50 ! 103-0862 Screw, 5/8-18 X1 Gr 8 e erecneeins 3
14 | 1-513208 Washer, Spring, Disk .....coceeeenniievncninas 1 51 | 323-11 Screw, 3816 X 2 14 e 2
15@ | 1-603044 Bushing, ldler Pivot.......ccevecrvrrrnveeeeneciens 1 52| 323-13 Screw, 3B-18 X2 3M...vrrvirrrenecsiones 1
16 | 103-2802 Washer, Spring, Disk 3/4.....cveeeecierinns 3 53 | 1-602913-01 Baffle Widmi, DISCharge .......cocorversriienns 1
17 | 3219-6 Nut, 5/8-18 HeXourvrvrivrersrinnsennieorssniienns 3 84 | 322-2 Screw, BM6-T8 X 5/B8....ooeeeeee 5
184 | 103-2544 Asm, Jackshaft Housing W/Brgs ............ 1 55@ | 98-5961 Screw, 3/8-16 x4 GrB..cvve v 5]
194 | 103-2795 Sheave, Blade Drive .......ccoceervrmsrmeereenss 3 B | 98-5961 Screw, 3/8-16 X4 GI8 v iirirsiiessens T
20 | 1-303334 Washer, 5/16 Spring, DIisk......coviinm 1 56 | 1-603802 Bushing, Roler ...ocovervimreereeerecerecervies 6
21 | 1-322110 Belt Guide Widmt ........cc.ccceere e 1 57% | 1-603299 Roller, Anti-Sealp .o 6
22% | 103-5693 Kit, Idler Arm (103-6528-01} 58 | 3226 Screw, SM6-18 X 1unrviiirinrererenirrnenne 5
WIBEAMNGS v cer e reee e 1 59 | 1-642071-01 Chute, Discharge 72" . coveceeceeerereeeien 1
23 | 32128-20 Nut, 5M16-18 Whizlotk ...eeeecvevrererraeiecnenes 8 60 | 3206-29 MNut, 5/16-18 NYlOG ...coniccrasrencssismennnee 4
24 | 323-6 Screw, JB-16 X T . 4 61 | 302-40 Zerk, 1/4-20 90° ..ovrierireeniiessneresessens 1
25 | 9B8-5975 Washer, 3/8 Spring, Disk.... .13 62 { 1-603805 Idier Pulley 508 O.D. V coooeeerrrraene 1
26 | 32128-37 Nut, 7/16-14 WhizZIocK ....cc.cccrveeivviecresinns 16 634! 103-2785 SPINAIE 1icirerienne et 3
27 | 103-1898 Screw, 7/16-14 x 1-5/8... ..8 643 | 103-3206 Cutter Housing Complate.....coeennnne 3
28 | 1-633447 ChaIN e e 4 65 | 103-1083 Asm, Strut 727 LORG ..o 2
29 | 3217-11 Nut, 5/8-11 HEX..crmrrrrervaeervernrrverrareenns 2 66 | 103-3249 Jackshaft Assy......cee. W1
30 | 3253-8 Lockwasher, 5/8 Req.Spring .....ccceeuvvveen. 2 674 | 103-3259 Complete Deck Asm... W1
31 { 1-633029 Spherical Rod End ... 2 Gom | 103-3505 Seal, Double, LIP coveerrcreervrerrceresrernennns 1
32 | 327-11 Screw, 5/8-11 X5 e 2 6OM | 103-2916 Guard, TOP wvvirernens 1
33 | 103-1073-01  Strut Widmt, Deck...cveecvvvveiressiensnne 2 70M1{ 103-5677 Spacer.....cccveannew 1
34 | 1-632199-01 Pin Widmt, Deck Strut.....ccceviveieinieaanne 2 71| 103-3506 Seal, Single Lip,... 1
35 | 302-1¢ Zerk, 1/4-28 Straight .......coee e 4 72H | 32120-10 Ring, Retaining........... 2
36 | 323-8 Screw, 3/B-16 X1 12 occerniiereieecerenane 18 73m | 103-3504 Bearing, Spherical . enrr s 2
37 ] 1-323417 Washer, RUBBer.....cvceee i 2 74m | 106-7159 O-TING v ovvernvrirmeeresriresmrerms s ersssressasssesases 2

38 | 3256-3 Washer 516 Std Flat ....coccovenvnnnienanens 4

Exmark red fouch up spray paint - P/N 1-850337.

+ Requires instalfation of Micro-Mulch accessory for proper mulching. Mulch kit PAN MK724.

* Kit 103-3168 includes antiscalp roller, bushing, & mounting hardware.

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) {or a food-grade antisieze) between the jackshaft and
bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.

XHO X

Complete deck assembly excludes items #26, #27, #28, and #65 and includes mule drive belt from page 14.
Complete cutter housing assembly also includes items #42 & #50.
This component is required for units with 464,989 and lower.

This compenent is required for units with 465,000 and higher.
103-5693 kit includes components shown for S/N 465,000 and higher and services all serial numbers.



johnssj
Rectangle


johnssj
Rectangle



SN 464,999
& lower

install open end 55 k_[]
of sed outward

72" DECK GROUP

SN 465,000
& higher

Torque to
) ?r_ 16‘“ 140445 Ribs

19

44 Small sheave mustbe

A
(‘ ‘) posifioned above large
, sheava as shown,

14

Torgue to
7580 ftdbs

17~


johnssj
Rectangle


johnssj
Rectangle



FRONT FRAME GROUP

ltem | Part No. Description Qty. ltem | Part No. Description Qty.
14 | 103-5474 Asm, Front Frame, 80" .......cvevevrenrrerennes 1 3218-6 Jam Nut, 5/8-T1 (72" eeeerriverereereerarecineens B
A |1 103-5475 Asm, Front Frame, 72"...... et 33 | 103-3528 Asm, Floorpan (103-3241-01) W/Pads
2 | 302-19 Zerk, 1/4-28 Straight ...... .5 LA D=1 - 1
3 | 106-6572 Pad, Antiskid......c.cceen 2 34 | 1-543511 Seal, Greas. e e imesiinssseniionans 2
4 | 1-633553 Pad, Anti SKid .o 2 35 | 103-1474-01 Caster WIdmt......ceceeeieeeeesrreenserneenaenns 2
5 | 103-2084 Asm, Lever({103-2083-03)W/Grip el 36 | 3296-51 Nut, 3/4-10 Nyloc........ e 2
§ | 1-633295 Grip, Lift Lever ......ccuu... vl 37 | 1-633508 Washer, Spring DisK .....cooeeeeeeerieiceeennns 6
7 | 103-2064-03 Arm Wldmt, Deck Lift ......covoiririnninennenns 1 38 | 325-39 Screw, 1/2-13x 9 1/2..... 2
8 | 1-633325 Spring, COMPression.....ccce.ceeeeecereeneucens 1 39 1 1-811010 Plug..cccoarirennnn i
9 { 3256-24 Washer, 3/8 SAEFlat......coooverrcceneiernnn, 1 40 | 103-2768 Guard, Seal e iimisrerinee s 4
10 | 3296-39 Nut, Nyloc 3/8-16 .o, 5 41 | 3296-23 Nut, 1/2-13 NyloC ....ceciriineennn w2
11 | 32151-103 £ 111 PR 5 42 | 32301 Boit, Carriage 5/16-18 x 3/4 ...cooeeceenect 4
12 | 1-633068 A, Deck Lift .o rrcnrnennnes 2 43 | 103-0083 Seal, BRannG ... ccrrvsrrerere e rerersmercnenes 4
13 | 1-633883-01 Plate, Deck Lift..vviiiveveevernneeoranrenrnnee 1 44 | 1-633585 Bearing Cone....enimmenminn 4
4 | 1-632899-01 Plate Widmt, Deck Lift...c.covceviiicniiinncnns 1 45 | 32128-20 Nut, Whizlock 5/M16-18....ccceiicninniinsercnn 4
15 | 1-633082 Bushing, Lift LEVET ....cee e cceeereeevrrcncane 1 46 | 103-5156 Axle, Caster. ... 2
16 | 1-633080 Bushing, LIt Lever .. 1 47 1 103-1218 BUshing v 2
17 | 32313 Screw, 3/8-16 X 2 3 .ovvicniisiiiniiinions 1 48 | 323-20 Screw, 3/8-16 X 1 3/8.vnciiniiecriniens 2
18 | 1-633097 Hitch Pin WiLanyard ......ccovcerinvinnnerinens 1 49 | 32151-28 Ring, Retaining ..o 2
19 | 1-806005 Hairpin Cotter.......cco e 1 50 | 3274-18 Screw, Socket HD 5/16-18x1 1/4 .uuvue. 2
20 | 323-9 Screw, 3/8-16 X134 ..o 2 51 | 1-523009 Tire, 13%6.5-6 4 Ply {(Pneumatic)............ 2
21 | 9B8-5975 Washer, 3/8 Dis¢ Spring. ... uouivernriirennns 12 524 | 103-3051 Spacer, Nub.....coo it 4
22 | 3200-357 Nut, Whizlock 3/8-16...eervvrerrvecreneeresenseas 15 53 | 103-5188 Asm, Caster Whee! (Pneumatic)............ 2
23 13236 Screw, 3/8-16X 1.t 1 103-3799 Asm, Caster Whee! (Semi-Pneumatic)...2
24 | 323-7 Screw, 3B-16xT 14 e 12 54 | 3218-2 - Jam Nut, BHB-TB e 2
25 ] 3256-29 Washer, 7/8 SAE Flat......ccoeirmeviierrannns 4 55 | 103-1955-01 Weldmt, Front Lift Shaft (LH) ..ccovcenannn 1
26 { 1-633096 Rod, Deck Lift et 2 56 | 103-2013-01 Weldmt, Front Lift W/Lever(RM)............. 1
27 { 3217-11 Nut, 5/8-11 Regular (807) .ocveveeerrmeraernens 8 57 { 1-523157 Washer, SPacer..e e cerccererernreneons 2
3217-11 Nut, 5/8-11 Regular (T2") ...coicveriiremnnareens 8 58 | 1-634439 Asm, Deck Lift Spring (60"} ......ouviineens 2
28 | 1-633441 Swivel, Deck Mount........ccoooienenenes 4 103-2047 Asm, Deck Lift Spring {72") e 2
29 | 32567 Washer, 5/8 Sid Flat .....cccccceiiiiiiinccinns 4 59 | 103-3527 Asm, Floorpan (103-3242-01) W/Pads
30 | 1-633064 Spring, Deck Support (60)....ccvericerrrienns 2 & Deals i R 1
1-643015 Spring, Deck Support (727)...cvcecenrennnen 2 60 | 1-543509 Bearing Cone, Tapered Roller ............... 4
31 | 1034882 Cap, Grease .....erevmncens 61 | 1-543508 Bearing Cup, Tapered Roller ...........c..... 4
32 | 32186 Jam Nut, 5/8-11 (60")

Exmark red touch up spray paint - P/N 1-850337.

+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on gpacer nut, [term #52.
Includes frame weldment plus items #31, #34, #39, #49, #55, #56, #57 and #61.

A



johnssj
Rectangle


johnssj
Rectangle



FRONT FRAME GROUP

60" Models

72" Models


johnssj
Rectangle


johnssj
Rectangle



MAINFRAME GROUP

ltem | Part No. Bescription City. ltem | Part No. Description Qty.
1 | 1-643255 Track, Seat (4" Adjustable)......c.....c.c....... 1 30 § 3256-23 Washer, 5/16 SAE Flat.......cccoovremeeennen.. 10
2@ | 103-3524 Seat.....ceeeeeerens . o 31 | 103-4434 L€ 7o VOO 1
3 | 1-543401 Spacer, Seat Track .....oooeereicceeereceaenees 2 32 | 3236 Screw, HB-16X T 2
4 | 322-3 Screw, 5/16-18 X 34 ..o 6 33 | 1-633964-03 Stop, Park Brake......ccovecveereceerceeeee 1
5 | 103-3621 Cushion, Seat......curmmmrnicnnnnnse e 1 34 | 1-633872-03 StOP/SPACET .. rrresrer e rrenrana 2
6 | 103-3520 Cushion, Backfest.......ce.vccerrrerrrersenrens 1 35 | 103-0284 Tab, Ammrest Adjustment........oceeeenienee 2
7 | 103-0292 Cushion, Armrest (RH)..cccccococeevviieee v 1 36 | 322.7 Screw, SM6-1B X1 1/2...eeerevrerernnn 2
8% | 103-0291 Cushion Armrest (LH) eeeeeveeeeeeenene. 1 37 | 1633349 Spring, COMPression .........cceoeveeeeeeeenees 2
9 | 1-633859 Seat Frame .. e seiesee e ceens 1 38 | 32124 Screw, 716-20 X 1.00....cicvcenniisenrinen 2
10 | 3256-3 Washer, 5/16 Std Flat ........occevrvvrvererenees 2 39 | 3296-38 MNut, Nyloc 7/16-20....orvrvvercnnessncrerinens 2
11 | 103-5245 Asm, Frame {103-5690-03) W/Degals ....1 40 | 103-4469 Kit, Seat Belt....oocveeeeeeeeeeeeeee e 1
12 | 103-2743 Wheel/Tire ASSY. .o rrecenrieresrenesnnens 2 41 | 107-0075 Bushing .o vcccicsrinncnnnicecinen 1
103-2744 Tire, 24x12-12 4 Pl cveeecirieeeceeee 2 42 | 107-0076 L5 0] ] T (OO 1
1-633992 WHEE! vttt n 2 43 | 107-3058 Catch, Seat Latch ...oeeeeeeeeeeeceirreene 1
13 | 103-5254 Asm, Console (103-3665-03) W/Decals .1 44 | 3256-14 Washer, #10 STD Flat ......cccoiverenieenen. 8
14 | 103-4423 Asm, Seat Frame . v reeennns 1 45 | 32122-28 Screw, Truss HD #10-24 X 1.veeceienne. 4
15 | 242-50 Nut, Wheel 1/2-20...cc.vieciin v 8 45 | 1-803075 Screw, Truss HD #10-24x 3/4 ............... 2
16 | 1-633293 Rod, Seat Hold-Up ..o cceercvercre e 1 47 | 3290-500 Screw, Pan Head #10-24 x 5/8 .............. 2
17 | 3225 Screw, 5M6-18 X1 oo rrririsnsreras 1 48 | 103-3720 Latch, Cubby DOOF ... rvrervercernserveienses 1
18 | 323-39 Screw, 3816 X 5.cecereree i 2 49 | 103-3666 Asm, Cubby ..o 1
19 | 3296-2 Nut, Nyloo #10-24 ..o 8 50 | 323-7 Screw, Hex Cap 3/8x 1 14 ...eevvvneee 2
20 | 3296-29 Nut, NYIoC S/18-18 ...c.ccerrervvrrerierneersorns 5 51 | 107-3154 Nut, Push 3/8-1B........ccovvverieernrinrscrenns 4
21 | 3296-39 Nut, Nyloc 3/8-16 ....ccvercerrnrnercecreecmee. 5 52 | 98-5975 Washer, Spring Disk 3/8..... -
22 | 3290-357 Nut, Whizlock 3/8-16....cevveerenrncereienens,s 8 53 | 3238 Screw, 3/8-16x 1 1/2......... .4
23 | 32128-20 Nut, Whizlock 5M16-18.....ccvivvreerverriesvorens 8 54 | 323-23 Screw, 3/8-18 X4 12, ... iennsiieareseen 2
24 | 323-20 Screw, 3/8-16 X 3-8 1 55 | 325-13 Screw, 1/2-13 X3 Moo, 2
25 | 3256-24 Washer, 3/8 SAE Flat.....ccounenneersicnnans 1 56M | 103-4553 Asm, ROPS Fold Pint ..o creevinesinenns 2
26 | 107-3155 Cofter, Hair Pin Double LOOp .....cceceeeenen. 2 57 | 107-3124 L0 OSSO S 2
27 | 107-3083 Latch, Seat.....coiieceieeeeeceeeecr e 1 58 | 106-0887 KNOB cere ettt 2
28 | 3224 Screw 5M6-1B X 718 .. viecine s 2 59 | 32128-23 Mut, Hex Flange Side Lock 1/2-13 ......... 2
29 1 1-513658 BUMPET ..o rcr e ennne e e s 2 604 | FRPSLZ Kit, XP ROPS Semnvitt...umnnnnnnen 1
Exmark black touch up spray paint - gloss black.
#*  Notillustrated,
® Includes ROPS fold pin plus hairpin, item #26.
+  Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #14, catch item #43, and seat belt assembly
itemn #40,
o

Includes armrests, armrest adjuster hardware and seat back decal. Does not include seat belt or tracks.



johnssj
Rectangle


johnssj
Rectangle



MAINFRAME GROUP

SLOTTED HOLES GO TO FRONT

-10-


johnssj
Rectangle


johnssj
Rectangle



FUEL GROUP

ltem | Part No. Description ltem | Part No. Descripfion Qty.
1 103-2107 Cap, FUBl TanK wu.eoeceeceenververensmnsesanens 20 | 1-633349 Spring, Fuel Tank ..o vensvesne e 8
2% | 1034925 Asm, Tank Fuel (RH) 21 | 3256-23 Washer, 516 SAE .....ccccv v 10
3% | 103-4926 Asm, Tank Fuel ({.H) 22# | 1-633023 Stud, Fuel Tank ......u.veevesimesssviesseens 6
4 | 103-1335 Fuel, Ling . veve et eeeseene e 23 | 1-807533 Bolt, Carriage #10-24 X 5/8.....cceevvverennn 1
5 | 103-1419 FUBILING oot 1 24 | 3256-14 Washer, Flat#10 ..................
6 | 1-303077 Clamp, Fuel Ling . esinieceeeeveariseanns 10 25 | 103-1193 Clip, Loom Half ..................
7+ | Kawasaki PIN 49040-2065 Fuel PUmp......covveeee. 1 26 | 321-4 Bcrew, Cap 1/4-20x3/4
8 | 1643270 FUel LINg...corecrc st 1 27 | 3256-22 Washer, Flat SAE 1/4.........
94 | Kawasaki P/N 49019-1055 Fuel Filter .....vocoecerennen. 1 28 | 32128-33 Nut, Whizlock 1/4-20..........
10 | 1-543526 Fuel Ling.iieiie e scevviaes e reesar e e 2 29 | 1-805005 Washer, Lock 516 e rceerrerreveenens
11 | 1-633347 Valve, FUBL. e evrtve e e 1 30 | 1-807513 Bolt, Carriage #10-24 X 1/2..ueeeeeeverne 4
12@| 103-2605 Fitting, Fuel Blkhd W/Screen........ou...... 2 31 | 32906-2 Nut, Nyloc #10-24 ...ccoierrrcrctierecne 6
103-2784 L8 5 245 [+ LSO 2 32 | 1-513592 Knob, Red (Throtle) ...oveiieciereicsssennnn 1
13 | 322-3 Screw, 5/M16-18 X 3. rvrveeiiieane 4 33 | 1-513593 Knob, Black {Choke)..ceoeccrvveincrinensas 1
140 | 32122-30 Screw, Phillips Truss HD #10-24 X 1/2...8 34 | 321-6 Screw, 1M-20 X1 e 1
15 | 1-303435 Washer, DisG Spring 1/4.....cooveveeeeccnn. 8 35 | 1-803075 Screw, Truss HD #10-24 X 3/4............... 1
16 | 103-5252 Asm, Contro! Panel W/Decals ................ 1 36 | 1-513762 Clip, Loom (.50} weucerermncesemrrerisernssionenemns 1
17 | 103-4091 Cable, Throftle 37 | 1-843312 CHP, LOOM ...ooirrnnr e rssssecaesessons 1
18 | 103-3684 Bezel, GAUGE ... e, 38 | 99-7262 Gage, FUel.. ..o 1
19 | 3296-47 Nut, Thin Nyiloc 5/16-18 39 | 958972 GIOMIMIEL ...eereerrerreristereeer s erree s raneneanae 1
+ Refer to Engine Owner's Manual {Fuel Filter Must he 40 Micron or smaller).
® Use Pro-lock, Nut type (Part No. 1-840022}, .5ml tube on fuel fitting.
+ Use Pro-lock, Retaining Type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
* Includes: tank, cap, fitting & studs. LH tank also includes fuel gauge.
M Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

-11-


johnssj
Rectangle


johnssj
Rectangle



PARK BRAKE GROUP

ltem { Part No. Description Qty. ltem | Part No. Description Qty.

1 1-513140 BUSHING . e 2 16 | 3257-42 Key, Woodruff 5116 x 1 .. 2
2 | 1-633454 Spring, Brake Rod.......cocvvrvcerirsrenssrinnns 2 17 | 1-633268 Grip, Brake LeVeE....uirervemsrvrsrmnssirnssnnes 1
3 | 1-633477 Rod, Brake...c.ocoiceciesceeeceeeeseeeene e 3 18 | 3234 Screw, 3816 X 3M ..o 4
4 | 1-634500 Lever (1-632489-03)W/Grip ..... 1 19 | 103-2399 Pin, Clevis Spring 3/8.... 3
5 | 1-632217-03 Shaft, Brake ......ccumienminnen a1 20 | 32517 Screw, 1/2-13x 4 (607 ..... e B
8 | 103-0352-03 Bracket, Brake {60")...... .2 325-20 Screw, 1/2-13x 6 (72" ... B

103-0354-03 Bracket, Brake (727)...... 2 21 | 1481 Zerk, 1/4-28 45° (80°)........ 2
7 | 1-523157 Washer, Spacer ......... 2 302-19 Zerk, 1/4-28 Straight (72 -~
8 | 1-B09036 Nut, Slotted 1.00-20....ccicvericeiniinserivninnn 2 22§ 103-0131 Nut, Sq. Reg. 1/2-13 UNC-2B .....covvnrenens 8
9 | 103-0355 Band, Brake.....ccocooreeiiee e 2 23 1 3219-3 Nut, 3/8-24... e 8
10 | 1-633380 Spacer (Short{B0™ ......ccovveeeveecerrveeeeeene 4 24 | 3290-357 Nut, Whizlock 3/8-16....ccoiveeririien i 4
* 1 1-633060 Spacer (Short} {727 ccoreererreccrnireeeanen. 4 25 | 3253-7 Washer, Lock 1/2.....oovcrceecrvinnsreracreannns 8
11 | 1-633382 Spacer (Longl60™)..cooovreeeviceerraravieniniins 4 26 | 3256-4 Washer, 3/8 Std.....coveeverrnsiseenrsniennes 4
% | 1-633062 Spacer (Longi(72") e rcressecinnnas 4 27 | 327210 Pin, Cotter 1/8 X 34 .. ereraerenenen 2
12 | 1633102 Bearing, Flange.....ccerreererersssnmerencarenas 2 28 | 1-806800 Pin, Cotter 9/84 X 1 1/2.. v vvrcveerrrrnenaene 2
13 { 1-633131 YOKE oo vt e s 4 29 | 322-9 Screw, 5M6-18 X1 34 .o 8
14 | 1-633144 L1 TR 151 2 30 | 103-0384 BPACET e et et st 6
15 | 103-0580 Hub & Drum W/Studs, Wheel .......cccvone. 2 31 | 103-0374 Retainer, Brake Band.......c.vocrernienmncens 2
* | 1-633926 Studs, WHeel v scereieneseesnnrenns 8 32 | 1-808285 Pin, Clevis 3/8 X 1 14 o vrcrerinn 1

Exmark black fouch up spray paint - gloss black.

* Not Hlustrated.

-f2-


johnssj
Rectangle


johnssj
Rectangle



MOTION CONTROL GROUP

ltem | Part No. Description Chty. Iltem{ Part No. Description Qty,
1 | 1-303105 YOKE coviiricsnniiicnisnsisnienssee st smeeensrereassen 2 20 | 3226 Screw, 5M6-18x11/4.... e
2 | 98-5975 Washer, Disc Spring 3/8. . 21 | 3234 SCIeW, 3/8-16 X 3/ vvrverereeerreeresessenrone 8
3 | 103-4079 Damper.......cormeaie U 22 | 323-7 Screw, 3816 X 1o eeeerreeeenen 4
4 | 1-543017 Ball Joint (RH)....ceevcvrervrersarrrsans . 23 | 323-9 Screw, 3/8-16 X1 34 ..vveerrenererenrerenees 6
5 | 1-603735 Bushing, Nylon (Reverse ind)........cccvsee 2 249 | 1-803022 Set Screw, 518 X 5/8. . veeeevrreeeresiaien 2
6 | 1-603737 Bolt, (Neutral Retum) ... e eeserees 2 25 | 3296-39 Nut, NYIOC 3/B-16.. e rereeee e sraannes 6
7 | 1-603807 Spring, {Neutral Retum) .....cceceeeeiveeciees 2 26 | 3219-2 NUL, BMB-24......ociereceeee s resrenrnes 8
8 | 1-403180 Screw, 5/16-18%1 3/8 8P v 4 27 | 1-804524 Nut, 5M16-24 (LH}...ccorereenenrerennreenrererenenes 3
9 | 32128-20 Nut, Whiztock 5M16-18..ccvvereerenernsnernnnn 12 28 | 3220-2 Nut, Jam 5/M8-24 ... 2
10% | 103-3457 Handle (103-33256-03) W/Grip (LH} ........ 1 29 | 32566-2 Washer, 14 ....cvcnreennnns . 2
11 ] 103-3458 Handle {103-3327-03) W/Grip (RH})....... 1 30 | 3256-3 Washer, 5/16 Std...cccooceeerirrreec e 4
12 | 1-632208 Arm, Pump Control. ..oveecereeceeeeeeneerenns 2 31 | 3280-357 Nut, Whizlock 3/8-16.......ccccoivernicrnsscnses 8
13 | 103-4781 Bracket, Motion Control (LH)....ccccveeene. 1 32 | 32725 Pin, Cotter 3/32x1/2 e 2
14 | 103-4782 Bracket, Motion Control {RH) .....cceceeivees 1 33 | 1-808280 Pin, Clevis 518 X 1 .o 2
15 | 103-3064 Link, Tracking Rod ......cceeeeeereeeeeieonerenes 2 34 | 3296-29 Nut, Nyloc 5MB-18 . .ccorerremererrnaennn &
16 | 1-633102 Bearing, Flanged.........coocvenriinininna 4 35 | 1-323245 Spring, Comprassion .uueercrnne 2
17 | 1-633152 Ball Joint {LH) ...ccver e enrircencrereceenns 2 36 | 103-3060 Knob, Tracking....c.c.cvcvmrreernssnsserinnsssrnnns 1
18 | 103-0407 Arm, Control Shaft.....cecvvrerrvecereerceerens 2 37 | 103-4330 Asm, Tracking Rod ... 1
19 | 103-3456 Grip, Motion Control Handlg.....ccceeeueieees 2 38 | 1034332 Asm, Tracking Rod ..o 1

Exmark btack touch up spray paint - gloss black.
*  Not lllustrated.

+ Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on setscrews.

-43-


johnssj
Rectangle


johnssj
Rectangle



SN 465,000
& higher

Install open end

ENGINE DECK GROUP

SN 464,999
& lower

of seal cutward
Item | Part No. Description Qty. ftern | Part No. Description Qty.

1 | 98-5975 Washer, Spring Disc 3/8............. [T 1 14% | 103-5695 Kit, Idier Arm (103~4593 03)

2 | 30240 Zerk, 174-20 (90%) eveeeeceeerreceeeee e 1 Wi/Bearings... s
3® | 1-513034 Bearing e 2 15 | 323-11 Screw, 3/8-16 x 2 1/4

4 | 1-603401 Spacer, SPring v.e v e 1 16 | 3239 Screw, 3/8-16x1 3/4
5@ | 3256-4 Washer, 3/8 Std ....c.ocoeereeeeecerrrrees 3 17 | 323-13 Screw, 3/8-16x23/4 .............

M | 3256.4 Washer, 3/8 St oo 2 18 | 1-800805 Screw, 3/B8-16x31/2Gr8.......

6 | 103-2627 Bushing, Idler.......ocrmrnevccnvrecceinns 1 19 | 3296-39 Nut, Nyloc 3/8...eercceecce e
7® | 1-603384 Bushing, Idler Pivot.... 20 | 3256-24 Washer, 3/8 SAE ..,

8 | 1603402 Spring, Mule {dler........ocovvee e Z2im| 103-2916 Guard, Top ............

9 | 1-603496 Bushing, Idler.................... 22M | 103-3508 Seal, Single Lip. v
10 | 1-603805 Pulley, Idler......ceeureenin... 238 | 32120-10 Ring, Retaining ...c.vcevecevervvvesreeeenseene 2
11 | 3290-357 Nut, Whizlock 3/8-16 24K | 103-3504 Bearing, Spherlcal ...vvveeeeeiceeecvireeeenn 2
12 | 1-633166 Pulley, fdler.........cvveee 25M | 106-7159 L0 L 11 To O 2
13 | 103-4014 Belt, Mule Drive.........couveeeneieceeecsvennes 26M 1 103-5677 SPACET .o vectrei e st s e e 1

Exmark black fouch up spray paint - gloss black.

® This component is required for units with 464,999 and lower,
W This component is required for units with 465,000 and higher.
103-5695 kit includes components shown for S/N 465,000 and higher and services all serial numbers.

x

-14-


johnssj
Rectangle

johnssj
Rectangle



ENGINE DECK GROUP (cont.)

Item | Part No. Description Qty. ltem | Part No. Description Qty.

1 | 103-3342 mrg. Ra;diator Trim (1-633202-03) 38 | 1-805005 Washer, Lok 5B vveeesserssemmresneans 3
BAIS < et s 1
2 1 1643161 Cap, RAGIAMON e 1 Zg ?3;;:822 I::rt, }::i):n l\:iommg ................................ ::
3 | 103-1048 Radiator, Horiz. Mount....... e Lo L T S e mmmm——m—m—m—m
41 | 3256-22 Washer, Flat SAE 1/4 .....ocevveeeeeecvveriennne 3
4 | 3221 5/16-18 x 1/2 HHC Screw.......cocovevnrenenes 12
5 | 325623  Washer, Flat SAE 5/16...ooerrroerrson. 14 42 11809095 Screw, Hex Socket 1/4-20 X 1/2.......... 3
6 | 103-3343 Asm, Fan Mount Plate (1-633885-03) 43 | 103-0008 Shroud, Hydraulic Fan ., 1
IDEEAIS v s oo s 1 44 | 3298-2 Nut, Nyloc #10-24 ... 6
7 | 1-B0O3067 Screw, 12-24 x1 HSWHMach 4 45 | 3256-14 Washer, Flat Std #10....cccevereiveririvienns 12
8 | 3256-16 Washer, Flat Std #12 ..o 8 46 { 3290-500 Screw, Mach #10-24 X 5/8 ...ccccecevveveaa, 6
g | 1-804254 Nut, Nyloc HH#12-24 ............ccccverecrirne 4 47 1 103-0895-03 Shield, Lh LiQUid....o.coeevere e eeeceereeeinene 1
10 | 1-633831 Fan Assy, 12" Hi Profile .cevvevnveeeveonnes 1 48 | 1-633794-03 Shield, Rh Eng Shield .....voviverniieecnn. 1
11 [ 1-633983 Clamp, Hose-Worm .75-1.50..cccieee e 4 48 | 3214 Screw, Cap HH 1/4-20¢5/8 ......covevveeeenn B
12 | 103-00674 Hose, Radiator Inlet ........ccceevoeeeeenienn, 1 50 | 32128-33 Nut, Whizlock 1/4-20.ciiiiceeeeeeeceeeenns 6
13 | 103-0075 Hose, Rad. Outlet ., 1 51 | 33115020  Screw, M10-1.5%20mMM c.ccvcvrinvrvireinennas 2
14 | 103-1557 Muffler, Kit...o.oooee v e 1 52@ 1 103-3244 Cluteh (103-2453) Kit....ccvvververirnmrnsiarinns 1
15 | 321-3 Screw, Cap HH 1/4 x 20-.625.......cu........ 1 103-3012 Kit, Brake Pole Module .......cccceeeeenveeennene 1
16 | 98-5975 Washer, Disc Spring 3/8.....c.coc v eeeeninns 6 53 | 1-303335 Tie, Cable 7 15/16 (Large) ...cveevvvecennns 1
17 | 1-633988 Spacer, Clutch ANChOT ......omuvevereriseenas 1 54 | 3256-3 Washer, 5M16 Std.....ccovriierrnrisnnierennnns 1
18 | 1-833396 Clip, LOom .56....ccecvrirrierirnrerieesmneemnesrnens 1 55 | 1-613235 Washer .. s ceerecres 4
19 | 93-2195 Element, Filter Primary.......... R | 56 | 1-633543-03 Strap, Clutch/Brake .o veceerierisressniniins 1
20 | 95-5806 Bracket, Air Cleaner Mount......oeeeunee. 1 57 | 1-633545 Spacer, Grommet .....cociiinennneninn, 2
21 | 3228 Screw, Cap 5/16-18 X 1-1/4.....ccoeeeerene, 3 58 | 1-633630 Grommet i 2
22 | 3296-29 Nut, Nyloc 5/16-18 _...ooei s 2 59 | 32219 Screw, Cap HH 5M16-18x 4 ... 1
23 | 3256-3 Washer, Flat Sid 5M16 .....coccoeeriimieiiiins 4 60 | 103-0113 Clip, LOOM -.covrrrervirrrnnrressnsessersnsmmmmnerenas i
24 | 95-5805 Cleaner, Remote Air W/Filter.................. 1 61 | 33115-025 Screw, M10-1.5 X 25MM e 4
25 | 1-643009 Clamp, Hose 1.31-2.25 ...ccccievenivinnnnnnn 2 62 | 1-603610 Washer, Disc Spring 716 .cuvveveereeeeerns 2
26 | 1-643084 Hose, Alr Inlet .....oovvviee s erssesmessanes 1 634 | 33115-035  Screw, Cap M10x1.5 X 35MM ccveeereene 4]
27 | 32128-20 Nut, Whizlock 5/16-18 .covveev e rceee s 2 64 | 94.3652 Cover WAatth ... e eernen s 1
28 | 1-643164 Cap, Overflow Tank ........cccevvevviecneeconnas 1 65 | 1-643283 Latch, Air Cleaner.........ccvvvvernvivenneniens 2
29 | 1-643163 Tank, Overflow (2.0 PiS)...coeiucicennnees 1 66 | 87-9400 Vacuator Valve ..., 1
30 | 1-643131 Mose, 251D X 22.00" ... e reeeerrnnes 1 67 | 103-0114 Spacer, CIuch ... cveneeaes 1
31 | 1-643259 Elbow, 90080 ..cocrecrrrrre s 1 68 | 103-0152 Keeper, CIHEh ...cveee e,
32 | 1-513645 Bushing, Fuel Valve .....cccverveeeniensenns 1 69 | 103-3068 Valve, Ol Drain...veee e ressmnns 1
33 | 103-2603-03 Bracket, Bottie......cc..cccoeeeeeeeeeeerevnee, 1 70 | 103-1564 Gasket, EXNaust ..........coveecrverearvrverenvarens 2
34 13212 Screw, Cap Hex 1/4-20 X /2. cvvvvreviennn. 1 71 | 1031511 Arrester, Spark (1.50) veoccvirvereereerenns 1
35 | 1-303287 Tie, Cable 5 142 (Small).....ccccevceccrarnnnn 3 72 | 103-1512 Clamp, Muffler (1.63) e eeeaernn 1
38 | 1-643129 Hose, .31 1D X 27,00  ceeieeereceerceerreeens 1 730 | 103-3247 Kit, Clutch Jumper Harmness ......cccovmerenee. 1
37 | 1-633851 Extension, Crankshaft..........cccoeevirevvenes 1

Exmark black touch up spray paint - gloss biack.
Replacement Engine Qil Filter - Kawasaki Part No. 49065-2078.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.
® Includes clutch and jumper harness kit iterm #73.

B Includes jumper harness, clip and 2 plastic ties item #53.

-15-



johnssj
Rectangle


johnssj
Rectangle



ENGINE DECK GROUP (cont.)

ITEMS 70,71,& 72
INCLUDED WITH
- MUFFLER KIT
(ITEM #14)

OIL DRAN

%69



johnssj
Rectangle


johnssj
Rectangle



ENGINE DECK GROUP (cont.)

ltem | Part No. Description Qty. ltem | Part No. Description Qty.
1 | 1-633864-03 Screen, Radiator Intake.....ocoocvvevveevinree 1 32 [ 1-633897-03 Rib, TOP e iiiirierecinessnst s sen s tainsanras 2
2 | 1-803075 Screw,10-24 X 3/4.....cocvvimnsnivornssssrisiennns 4 33 | 1-633898-03 RIib, BOHOM.ccceeeri e ersssivresnnsnics 2
3 | 325614 Washer, Flat Std#10 .....ccooeeceeeerrrereeees 8 34 | 1-633877-03  Bar, Lafch HOOK..ueioreereeererrerereernrsnrenres 2
4 | 3296-2 Nut, Nyloc #10-24 .....ocoviirvirnimneeeerceene 4 35 | 1-643189 Keeper, Rubber Latch........cceeciveveecenncen. 2
5 | 323-23 Screw, 3816 X4 12 2 36 | 1-633896-03 Bar, Rad. Mnt. Frame ......eeevreennsinieanes 2
6% | 103-1044 Hood Assembly......ccoeereveninnns ol 37 | 3237 Screw, Cap HH 3/8-16 x 1-1/4 .........coeee. 2
7 | 3256-23 Washer, Flat Sae 5/16 ............. 21 38 | 323-9 Screw, Cap HH 1/4-20 x 1 1/2 .. 2
8 | 3296-29 Nut, Nyloc 5/16-18.......... el 39 | 103-0897-03 Plate, Side Rad. Mnt, RH..c.coiiecveinvcrnans 1
9 | 1-633885-03 Plate, Hood Hinge...... w2 40 | 103-0107-03 Brace, Radiator-LH ....ccooereiivcriennicinenene 1
10 | 1-632986-03 Hinge, Shackie WIid.... .2 41 | 1-632985-03 Brace, Radiator-RH .....cooveeiceeeeeeea 1
11 | 32128-20 Nut, Whiziock 5M16-18 .......... .37 A2 | 1-633878-03 Crossbar.....wiersunmrsscnnnsenee 1
12 | 322-3 Screw, Cap 5/16-18 x 3/4..... 24 43 | 103-2870-03  Deflectar, Aif.....cccocrrerirecrninerianisereseaees 1
13 | 1-808285 Pin, Clevis 3/8x 1 1/8 .ccvveun w2 44 | 3269-3 Rivet, Pop S 3/ME X 14 cereeecvicercn 4
14 | 3256-24 Washer, Flat Sae 3/8......... .10 45 | 49-2040 Screw, Tapping 1/4-20 x 3/4 2
16 | 1-806003 Pin, Hair Cofter .080 #2......... -2 48 | 103-0110-03 Plenum, Air Intake ......ccceeveervnrvnvernecnees 1
16 | 1-643106-03 Angle, Rad. Trim Side RH ..... w1 47 | 323-14 Screw, 3/8-16 x 3 (60") ......
17 | 1-643108-03 Angle, Rad. Trim Bottom...ccovivrrcniniranne 1 323-6 Screw, J8-16 X1 (72") cvcvvrrreverniinean 4
18 | 1-643107-03 Angle, Rad. Trm TOP .cueevevereercreerrscennes 1 48 | 103-2092-01 Weight Bar (60"} ...cerevenrvrirmerreeeemrenereanes 3
19 | 1-643105-03 Angle, Rad. Trim Side LH........ccvceeanne. 1 100-2333-01 Weight Bar {72") ...coneecrniicennvcicmsensnnicenar 1
20 | 1-643187 Seal, Trim - 20" Length vevevervvevrerereennens 2 49 | 98-5075 Washer, 3/8 Dis¢ Spring ...coceveveeseeriernnns 4
21 | 1-643186 Seal, Trim - 14" Length ...ccocvreeeeeecreenens 2 50 | 1-303435 Washer, Spring Disc 1/4 ....ooeveevvenriene. 5
22 | 103-0896-03 Plate, Side Rad. Mnt. LH..c.ocvvvcnnviecnes 1 51 | 103-3340 Asm, Lift Shield W/Decals.......coceeicennan 1
23 | 1-643188 Latch, Epdm RUDDEr ..cceiriecerierren e 2 52 | 1-633300-03 Shield, Lift.....c.cvcersrivresricicresrnsmsenrnsnnes 1
24 | 923786 Pop RIVEL .. rniesn 8 53 | 1-803035 Rivet, Alum. 3MB X 1/4..vicriieniecnnnn. 3
25 | 3225 Screw, Cap 5/16-1B X 1..niniincnnns 9 54 | 103-1308 Shield, ENGING veeeeee e eeeece e 1
26 | 1-632873-03 Radiator Mount Weld-Rear.....cccececvveeenn 55 | 32128-33 Nut, Whizlock 1/4-20.....ccceevervcrnnvirsenes 2
27 | 1-633886-03 BUMPEr, ReaT.....cco e rerrvsvarveeresnns 1 56 | 3214 Screw, 1/4-20 X 3/4.....ceciiireerccnisearaorns 4
28 | 3206-42 Nut, Nylot 1/4-20 ceereveinnisnircinsineecnrennn 8 57 | 3256-2 Washer, 1714 Std.. ..o 6
29 | 323-6 Screw, Cap Hex 3/8-16x 1 ....................6 58 | 1-803072 Rivet, Buibex .19 X 1.07 cccvrveccacvrvneeeeeen 17
30 | 1-523420 Bumper, RUBbEr .0 2 59 | 3224 Screw, Cap HH 5/16-18 X 718 ......cccvvvene 8
31 | 32090-357 Nut, Whizlock 3/8-16...........vvvereinianins 14 60 | 98-5975 Washer, Spring Disc 3/8.....oce v vrevierinene 2

Exmark black touch up spray paint - gloss black.
* Hood assembly comes with back logo decal, side decals need to be ordered separately.

17-


johnssj
Rectangle


johnssj
Rectangle



ENGINE DECK GROUP (cont.)

18-


johnssj
Rectangle


johnssj
Rectangle



HYDRAULIC GROUP

ltem | Part No. Description Qty. ltern | Part No. Description Qty.
1 103-1847 Asm, Reservair WiDecal ....cccveeeneeeeennn 24 | 103-3735 Hose, Lower LH (60™).....c.ccuvviiivninsnrrisans 1
2 | 103-1948 Cap, Hydraulic Reservoir ..... wd 103-1863 Hose, Lower (72"} ..ot 2
3 | 103-1949 Gasket, Reservoir Cap......... ol 25 | 103-3736 Hose, Upper RH (80" ....ccoorrrieeeeee. 1
4 | 104-7836 Head, Filter ...ccoeveveeeeeceericeeeee A 26 | 103-3737 Hose, Lower RH {60").....ccvnecevvcinaine. 1
5 | 1-513211 Element, Hydrauiic Oil Filter...................1 27 | 1-633568 Sheave, PUMP ..cciierimeasrirersnninaisas 2
A | 1-523541 Element, Hydraulic Filter (Winter)........... 1 284 | 1-803022 Setscrew, Sq Hd 5/16-18 x 5/8............... 2
6 | 103-1988 Clamp, Hose {(11/18) e ceevnrrnirninnans 4 2%+ | 30-1710 Setscrew, 5q Md Cup 5/16-18x1.......... 2
7 | 1031716 Clamp, Hose (17/32) ..ccccimimvsiieireeennn, 3 30+ | 1-803050 Setscrew, Sq Hd Cup 5/16-18 x 3/4 ....... 2
8 | 103-1828 Asm, Hose Hydraulic.........ccoeeeveeiervenns 1 31 | 1-807272 Key,5mim x 5mim X 25mMm ....ceevverniniene, 2
9 | 103-1827 Asm, Hose Hydraulic.....ooeceeceecvervneennns 1 32 | 1-603991 Adapter, Straight (60™) .cvcveeveeeeiecciiinne 4
10 | 103-1808 Hose, Hydraulic.....cocoovveeevveenceinecrecnnene, 1 1-603919 BOSS O-RiNG e cceemeercerernnnre e 1
11 | 103-1806 Asm, Case Drain HOSS...oovceviivevciiemnnnen, 1 1-603992 Flare O-RiNg...cccccviemanimmrenicceeesreseseeens 1
12 | 103-1807 ElBow, 45" e 1 1-633786 Elbow,90° Long (72") ...ccveevercernnrcninvennns 4
1-603921 B0oss O-RING ..oveve e rveeecre e 1 1-603919 Boss O-RiNg -..occeveveeeeceeecrrervsnrsnsesanns 1
13 | 103-1828 Adapter, RUnN TE....cvvevvervrrenrerrsnrirerssens 1 1-603992 Flare O-RING ceveecerierieraniiesieemeeee e cesenenne 1
1-603921 Boss O-RING vvvvvviencrinciecee e, 1 33 | 1-833167 Pulley, ldler W/BUShING ..coc.veverrerrrersienans 1
14 | 103-1801 Adapter, Straight......c.coceeioercreiiinienen, 1 34% | 103-5694 Kit, Idler Arm (103-4595-03)
1-603921 B0SS O-RiNG «.cveeveervreeneeriensersinvssermeesonss 1 WIBEAMNGS -.ceveeeeverrerverrarssesssessersevaneans 1
15 | 1031912 Adapter, Straight........ovciiceeeeeceecrrerennns 1 35 | 3239 Screw, HH 3/8-16 X134 ....cvvenviviierinns 1
1-603921 Boss O-RING ...cocveveererree s eserese e 1 36 | 3256-3 Washer, Flat Std 5/16. v 1
16 | 103-1799 EIBow,90°.....ccorre e e 2 37 | 3290-357 Nut, Whizlock 3/8-16....cccevccecvnee e 8
1-603921 Boss O-RiNG iiciavceinsnecieeseeresrerrrversasser 1 35 | 1-603384 Bushing, Idier Pivot......ccoecvemnerimernnsnnns 1
17 | 321-3 Screw, 1/4-20 X 58 ..o vevevirncncneeereeenne 2 39 | 32128-33 Nut, Whiztock 1/4-20.....cccciereeecreeree e 2
18 | 1-805004 Lockwasher, /4. v 2 40 | 1-633567 Sheave, Engine ......... |
19 { 103-1802 Elbow, 90%.....o e erve s 2 41 1 1633569 Belt, PUMD DIVe....ccccvveec e eeeeens 1
1-603921 B0SS O-RiNG .rvevrreeeererveseeriencee e 1 42 1 323-8 Serew,3/8-16 X 1 12 1
20 | 103-2675 Pump, Hydraufic......cceceeivienniennsmnsenaas 2 43 § 1-800805 Screw,3/B-16 X 312 GrB ..o 1
103-2664 Kit, Input Shaft 10A.......cccccovvvrverirmrinen 1 44 | 323-7 Screw,3/B-16 X T ,erverererinres ol
94-6922 Kit, Thrust Bearing 10A ... veeevrrnnn 1 45@ | 3256-4 Washer, 3/8 8td.....cocveicrrnenicieinnenens 1
103-2666 Kit, Cylinder Block 10A....cccceiececerenvanns 1 48 { 13-2840 Key, 1/4 x1/4x1 1/4 Wt
105-6185 Plate, Valve......cceviesiesrsscsrese e 1 47 | 30240 Zark,90° U4-28.......crviniennimsnenens 1
105-6184 Kit, Overhaul Seal.....cvvvirieiiiveniennans 1 488 | 1-513034 Bearing, PIVOt....covciieeeeeeeee v 2
103-2741 Kit, Shock Valve 10AM10L..... 1 49 | 103-3330 Spring, EXtension.......cc.eveveveeeeneeeee. 1
21 | 1-603990 Connector, Straight.............. wad 50 | 321-6 Screw, HH 1/4-20 X 1.veriverenrimnseressnanas 2
1-603920 O-Ring (SAE #8).... el 61 | 3256-22 Washer, SAE 14 ... 2
1-603892 O-Ring (37° Flare #8).... 1 52M | 103-2916 GUAR, TOP covee e e 2
22 | 1-523328 Motor, Wheel Drive .... el 538 | 103-3506 Seal, Single Lip.vreeceeneececere 2
103-2748 Kit, Drive LinK..veo e sceevversersvenaenes 1 540 { 3212010 Ring, Retaining ....c.cveriveerneniiirnnnnnsinnns 2
1-000139 Kit, BEEMIG «e.voereercreeceeeee e crerrens 1 558 | 103-3504 Bearing, Spherical .....ccccccocecrviinniviiian 2
1-000099 Kit, S8l et 1 56M | 106-7159 L0 T S 2
23 | 103-3733 Hose, Upper LH (60 ...vrvece e 1 578 { 103-5677 o= o= TS SURUPSO O 1
103-3734 Hose, Upper {727) ...ouecmicnn s 2

XEHe)p+

Exmark black touch up spray paint - gloss black.

Use Pro-Lock, Nut Type (P/N 1-840022, 5 ml tube) on setscrews.
Use only for operation below 32°F (0°C).

This component is required for units with 464,992 and lower.
This component is required for units with 465,000 and higher.
103-5694 kit includes components shown for S/N 465,000 and higher and services all serial numbers.

-19-



johnssj
Rectangle


johnssj
Rectangle



72 ONLY

HYDRAULIC GROUP

-20-

Instzll opon end
of seal outward



johnssj
Rectangle


johnssj
Rectangle



DECAL GROUP

ltem | Part No. Description Qty. item{ Part No. Description Qty.
1 103-3794 Decal, Park Brake.......cccvemeniencernnns 1 21 | 1634930 Decal, Choke.....cocecremnrmrireriesnesenseen 1
2 § 103-3979 Decal, Cutting Height ..ol 1 22 | 1031077 Decal, Bolt TOMQUE cvevvveeecncvernninrerenas 1
3 | 1072112 Decal, Wamning SIope .......cccceereevearriens 1 23 | 103-1027 Decal, Relay v 1
4@ | 1-833702 Decal, Check Service ... 1 24 | 1-403005 Decal, Dangerl ..o ueenrnmrinssnienns 2
5 1-643222 Decal, Belt Routing ...ococcvvieceveecreeccnnns 1 25 | 98-5654 Decal, Missing Cover ... i 2
6 1 1-323540 Decal, Roller Mounting......cccceeveceevvreeeren 26 | 1-633313 Decal, Warming - veeeee e erereeeces 1
7 | 1-833706 Decal, Deck Height .....cooevnirinnincerinnnnne 1 27 | 1-643401 Decal, Mercury SWitch ..ccvveinecrvicnienns 1
8 | 1031798 Decal, Throtlle..irreencrenieceeen, 1 28 | 1-633462 Decal, Important ......ccvceerricnrccenenenn 1
9 1-643253 Decal, Radiator Fan ........cccceevveveerieieeecnn 2 29 | 107-2102 Decal, Rops Folding.....ccimmnian 1
10 | 1-513742 Decal, No Step.....cov e evsmres s ersnnscisrnnes 2 30 | 1-633922 Decal, Ant-Scalp ..o eeee e rereranns 1
11 | 103-0262 Decal, Fuel Valve......c.cevemmerrererierernnens 1 31 | 103-5881 Decal, Rotating Devices.....ccevvvrrrerrres 1
12 | 1-513748 Decal, Guard........cceinecieeeniiinieececees 1 32 | 103-4574 Decal, Exmark Logo......ccvennnioinisnien 1
13 | 103-2076 Decal, Hot Surface......ccvvvecvecevvreeesiennn 2 33 | 1031141 Decal, Hood LH

14 | 103-3270 Decal, 3750 RPM...coviverecearerecns w1 34 | 103-1142 Decal, Hood RH

15 | 103-1147 Decal, Ultracut 72 ......ccoeerievee w1 358 | 103-6319 Decal, Check Senvice.......cocoiniiciinnnns 1
16 | 1-643339 Decal, Pump Belt Rig..... el 36 | 103-1146 Decal, Ultracut 80 ....c.cccceveeeverserrnernnnns 1
17 | 1-303508 Decal, Discharge Warning..... e 1 37 | 1-523552 Decal, Hyd Tank/Hot Surface.........vevree- 1
18 | 103-3112 Decal, LC Lazer Model......... | 38 | 1034973 Decal, Console Top cvececee e 1
19 | 103-4474 Decal, Ignitton/PTO......... el 103-5471 Decal Kit LZ LC

20 | 103-0223 Decal, Shell Coolant.........ccocveerienrensanine 1

@ This component is required for units with 464,999 and lower.

H This component is required for units with 465,000 and higher.

21-



johnssj
Rectangle


johnssj
Rectangle



A\ WARNING
- Wil —

DECAL GROUP

/D WARNING
4 vt e Ty o sharx
# Pick ta wijnby vl ad el Eroet by B i,
: -ﬂn—ﬂm#‘*nhh-—.
. ::lmnlnnluhlm--n
--‘-i"ml,—ﬂh*
:ﬁumb::ﬂbmht*

CHECK/SERVICE REFERENCE AID
o RENSE LUEE PRENTS AT INTERUALS SHOVN.

@Dﬂl HITDEALLIT P10 AT THTERVAL SOW.
{EE LY HHIL 1 S-S50 SYNTHETIC KGR @IL. )

{E)3= ENIDE DRERATOE. NAMAL FIR SSHICING EXGIRE.
[S] crene TIRE FRESHEE - 13 £ST 1Y IWTERVAL SE0,
SEE [PERATIRS KAKSL FIR ADOTTIINAL CETALS

sy e

“mmepriny,

WARNING

DONOT SRERATE WHHOUT

3

hY
( /& WARNING

~ Moy oo ol bar by e tabaect nd locke peattn
L a5k ot
- Raad rd blowrebor roccn s cors i ariy

A WARNING 27

31 i S R et s

AWARNING |
o L ]
5| -

CLUTRH, LT O

Lo

;‘:hlﬂl“ 1 borskcr: o,

= Torgue Plae Boll b 435620 T-LBBC B-1 BN ruy
TR ITRATNIMANIA. 1o

A\ CAUTION

BN BT Iy oW % W Ty
ofer

DANGER

KEEF HANDS and FEET AWAY

LIQUID-CCOLED [

[t

35

CHECI/SERWICE REFERENCE AllY
e VLA LI PCFY AT TSN O,

(D) DRDCHIDULIE IO TATER AL WOWE
OBE CHLY WO 1 13000 N THETHS MOTOK S|
) 0K DICIME DPERATORE MAHLAL FXIN IRSEACING BNCOE,

& Y-ty

e &= P

oy oy

o,



johnssj
Rectangle


johnssj
Rectangle



KAWASAKI ELECTRICAL GROUP

ok,
FREER,,
Ny

/j‘f/ 23

ltern | Part No. Description Qty. ltem | Part No. Descripfion Qty.
1A | 103-4734 Harness, Wiring ......o.oceecceeeeeeccenevrenns 1 29 | 3290-500 Screw, #10-24 X 5/8.civcrreniercerennis 10
2 | 1-816001 FUSE-20 AMP oot eesrsae s rnesseanas 1 30 | 1-513152 Switch, Seat N.C.....cccocvee i 1
3 | 1-816003 Fuse-30 AMP .ccoeoccverrerrerreenserrnecseeeraenes 1 31 | 1-633181 Plate, Tapped .....cccvvrvrevnieserte e 4
4 | 1-643275 Relay, 12V ..o 3 32 | 1-522424-03 Spring Mount WIGmt .....ccceeeviceeeecriirenseras 1
5 | 1-803071 Screw, Machine #10-24 x 1/2................. 2 33 | 1-633111 Switch, Brake N.O./N.C. .c.c.orvvnriinrnaiin 1
6 | 32906-2 Nut, Nyloc #10-24 .........oconinniiemrnermnsiennnns 6 34 | 1-603727 Clip, Loom .50 ...ccnrirrienicerreieiencineas 1
7 | 1-543393 tnsulator, Solenoid +.....ccoooceerr e 1 35 | 103-5221 Switch, PTC.eccecrceene. |
8 | 3214 Screw, 1/4-20 % 3/4 ..o 5 36 | 103-0206 Switch, ignition W/ Keys ..., 1
9 | 1-633396 Clip- Loom .B8.....iivirienssiiisene e 2 37 | 1-513374 Meter, Engine Hours ..., 1
10 | 32128-33 Nut, 1/4-20 WhizlocK........ccceeeervicrinrinnne, 6 38 | 103-5218 Module, Seat Defay ....cccoceeevrecreivarvrenns 1
11 | 33014-00 Nut, Hex MB-1.25.....cccceececernrerrrinevenans 1 39 | 1-643115 Tie, Plastic (Large)...... e 2
12 | 3256-23 Washer, 5/16 SAE..........c.vornerriescircrnenee 1 40 | 1-513180 Actuator, Seat Switch.....covoveceececeeeeene 1
13 | 1-523415 Spring, Seat Switch.....ceeiceeeiieicirn, 1 41 | 103-2106 Key, EXmark LOgo ....eerrcnnriiecenarinnes 1
14 | 33114-016  Screw, Hex M8-1.25 X 18mMM .c..cemeenneene. 1 1-603511 Key, 1gnition ....c.cceccec e vinieessesinns 1
15 | 1-800282 Screw, 5/M1B-18 X 7 vrevvrrcrererereiceennne 1 42 | 3296-29 Nut, 5M16-18 NYIoC..iiicieiicereccccece e
16 | 1-643145 Tab, #10 stud 1/4 Spade 45°......cevereees 1 43 | 1-643037 Gauge, Voltmefer........cocvvcnveencerienns 1
17 | 103-0283 Sender Unit, Temp....ceeiicee e 1 44 | 103-2426 Gauge, Temperature. ..o 1
18 | 1-643153 Washer, Alum. Sender Gasket............... 1 454 | 1-633782 Switch, T ..cceiieece v ererarsnerrans 1
19 | 1-523279 Cable, Battery (#}..vcococcvrreecsssrnee s 1 46 | 103-0498 Nut, Ignition ... rrers 1
20 | 1-633307 Cable, Battery (=)o erecececrvrnrnrns 1 47 | 321-2 Screw, 1/4-20 X /2., 1
21 | 1-543391 Insulator, Battery...oo e cvnrcenas 1 48 | 1-513051 Switch, Drive Lever N.O....ccoveiiinecce e 2
22 | 1-303335 Tie, Plastic (Medium) ........ccoeeeeiieeeenenc. 8 49 | 3256-23 Washer, 5/16 SAE............ dorereseenesennas 1
23 | 3256-2 Washer, 1/4 Flat.....ccococeeeeecereee s 2 50 | 103-0205 Alamm, Dual TONE.......cccvevvecreerienenensnnraes 1
24 | 103-0293 Battery, 12V ..o 1 51 | 103-5379 Harness, Gauge.......ccceeeceeerrsreranrereen 1
25 | 1-303287 Tie, Plastic (Small) .....ccoeerecvvvrirrensseraes 3 52 | 3217-6 Nut, Hex 5MB-18.....o v 1
26 | 1-633652-03 Hold Down, Battery ......cccecceeeeeecicecnrennn, 1 53 | 1-807513 Bolt, Carriage #10-24 X 1/2 .ueevervrvenanee. 2
27 | 1-B43792 Wingnut, NYIOG.......cciceneivceisesieriee s 2 54 | 103-5852 Asm, Seat Switch Actuator
28 t 1-833651 Bolt, Battery Holddown......corvveeveceecaeenee. 2

A Use dielectric grease on all wiring harness connectors.

23-


johnssj
Rectangle


johnssj
Rectangle



KAWASAKI ELECTRICAL DIAGRAM

B HIELJSTL SO RILTERY NY
12,5123 SEATT TRIND HEIA ES0T Y
TR I NG TR HIIA 03T SFDLIAT RIKI] HOLLH Hi08

A3 TOALRTH 0HINDD
T Tivaa NILDH HT  NOLSH

o7
5T
I I_Hw' ON3 JAIK WON4 OSM3EA wmn__.um_z@cz
g | 4
] m W wm i o m = e
i i) w_m T _

3 34 : 3
B 3 = < 5 b._m = 55
E 2 _F ]
i g
OR/MTTE LELE IR )
L]
B A IUND dhAL
W4 _| -
AENOFE n_ﬂ S+I+8 14¥1S 'E
- mmm_nm A X ¥Y+I4d L0~ 4
ETH] R ——uls W 140 1
(BV/KTTEA e 3. LIRRID NOLLISOd
1L K50 0 an—
M1 —_— T 1
Al 239
C =
are - o HILINS
- [ulwin] NGTE]
TED N 581 01 WA - 10 LS * et
TR T BANI BL NN - ME (DL A TYNIWEBL
e o LT o
SIS @HT*HE S T]\
B Tl - ¥ NIHEEL
E
Q il T
iz} L B WNIWA21
N @H_ et
- = _HH..E § TNIREL
THA
= T WNIHeAL
o T HOLTAS
B 5100 ML
WL HILIAS Did 231 3N A TIRAL
W @Héz AITER HILIAS 1721 'A¥130 LY3S * TENIHRAL
e 1 | . | —m AT RIS $ THIHAL
m o=
w el Ll o5 m i d & 1 HIIAS Bld "1 &K T WNIHL
m w m ¥ & w m = B B 55 m m EE
m FREIRL 8 WNINaEL
—.mm__ R—— WY H#vd Y WHINAIL
—  NEE SNOT AN TINTHEL
) child SO swouas e Toom TRIND 30
HH qazg (MRS WED U 130 1¥38 FIITAS NOITTROT

“EAT] HIHDTH 1
JVE H) A1V HITA
[BSID 34 S}OITAS

24


johnssj
Rectangle


johnssj
Rectangle



SEAT DELAY

HOOWLE

KAWASAK! ELECTRICAL LOGIC SCHEMATIC

b

=

g L.i_g

iR ! é | ke

T Ea?éa%%?gﬁsaaggsa%;% 3%
v e T L
B ) W
AGHE TIE :

S ¥TH Pl
PO
SHITEH

BISENGAGED (SVITCH 1)

WIRES CONHECTED
¥IRES (RUSSING

(KT (INNECTED)

-25-

RELAY

FELAY

SHIWN ¥ITH BRAKE ENGAGED

SHIVY WITH CONTROL LEVERS IN NEURAL
LOCK POSITION CHANOLES UT)


johnssj
Rectangle


johnssj
Rectangle



SERVICE RECORD

Date

Description of Work Done

Service Done By

-2B-


johnssj
Rectangle


johnssj
Rectangle



SEE EXMARK’S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LLAZER Z° LAZER Z° HP
LAZER Z° XP LAZER Z° CT
TURF RANGER® VIKING HYDRO
TURF TRACER® TURF TRACER®HP
METRO® METRO® HP
ULTRA VAC" ULTRA VAC" QDS
GRASS CATCHER MICRO-MULCH ™ ACCESSORY
SELF STEERING SULKY
@1 997 - 2003 PART NO. 103-5506 REV. D
IHDUSTRIAL PARK BOX 808 #—'ﬁ})z()(iggg?;sma

BEATRICE, NE 68310
ALL RIGHTS RESERVED PRINTED IN U.S.A.



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 
	watermark24: 
	watermark25: 
	watermark26: 
	watermark27: 


